



Test Report

No.: SHTY121200020376

Date: Feb 04, 2013

Page 1 of 3

NINGBO BOHAI IMPORT & EXPORT CO., LTD
B-1302 JIAHUI INTERNATIONAL CENTER NO.1 LANE 28 BAIZHANG DONG ROAD NINGBO

The following samples were submitted and identified by/on behalf of the client as:

Sample Description : PLASTIC FLEXIBLE SWING

Sample Quantity : 1 PC
Style / Item No. : S04-111
Supplier : NINGBO BOHAI IMPORT & EXPORT CO.,LTD
Country of Origin : CHINA
Country of Destination : EUROPE
Labeled Age Grading : 3-12 YEARS
Requested Age Grading : 3+
Age Group Applied in Testing : 3+ YEARS
Sample Receiving Date : DEC 14, 2012
Further Information Date : FEB 04, 2013
Testing Period : DEC 14, 2012 TO FEB 04, 2013

TEST REQUESTED : For compliance with the selected requirement(s) of EN 71-8:2011 - Safety of Toys –Activity toys for domestic use.

CONCLUSION : The submitted sample complies with the requested test requirements

Signed for and on behalf of
SGS-CSTC Ltd.

Wallace Lui
Senior Technical Manager, Asia

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: SHTY121200020376

Date: Feb 04, 2013

Page 2 of 3

Results :

EN 71-8:2011

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 8: 2011 ACTIVITY TOYS FOR DOMESTIC USE.

Clauses Relevant to Sample.

Clause	Description	Result
4	Requirements	
4.1	General	
	4.1.3 Maximum height	Pass
	4.1.4 Corners and edges.....	Pass
	4.1.6 Diameter of ropes and other means of suspension.....	Pass
4.3	Entrapment	
	4.3.1 Head and neck entrapment.....	Pass
	4.3.4 Entrapment of fingers.....	Pass
4.6	Swings	
	4.6.1 Stability of swings and other activity toys with crossbeams	
	4.6.1.1 General	N/A (See Remark 1)
	4.6.2 Static strength of crossbeams, swing devices and suspension connectors.....	Pass (See Remark 2)
	4.6.4 Minimum clearance between adjacent swing elements, and adjacent structures.....	Pass
	4.6.5 Lateral stability of swing elements.....	Pass
	4.6.6 Minimum clearance between swing elements and the ground.....	Pass
	4.6.7 Suspension connectors and swing devices.....	Pass
	4.6.8 Impact, geometry and design of swing elements	
	4.6.8.3 Geometry and design of swings elements	Pass
5	Warnings, markings, and instructions	
5.1	Warnings and markings	
	5.1.1 General.....	Pass
5.2	Assembly and installation instructions.....	Pass
5.3	Maintenance.....	Pass

Remark 1: The submitted sample only included swing device, no crossbeam.

Remark 2: Tested swing device only.

N.B. : - Only applicable clauses were shown.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.